
 

 

 

 

December 2019 

TOWN OF 

Mashpee 
MASSACHUSETTS 

30% Preliminary Design 

Value Engineering Report 

DRAFT 



 

 

 

 
 

ES-1 

VALUE ENGINEERING ANALYSIS MASHPEE, MASSACHUSETTS 

westonandsampson.com 

 

TABLE OF CONTENTS 

 Page 

1.0 STUDY APPROACH AND OVERVIEW ........................................................................ 1-1 
Value Engineering Study Premise and Objectives ............................................................... 1-1 
Project Summary Description ............................................................................................... 1-2 
Value Engineering Study Team and Design Team ............................................................... 1-3 
[...]
Removed byproduct will then be transported offsite of the facility. Removed material quantities will be 
estimated based on manufacturer provided values and industry design standards.  

 



 

Attachments 
 

 
 





PLAN

SECTIONAL ELEVATION

SECTION A-A

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

SIZE DWG NO REV

SCALE

DRAWN

CHECKED

PROJECT

COPYRIGHT  C  2019 LAKESIDE EQUIPMENT CORPORATION

DATE

TITLE

S.O. #

FILE NO.
D106669-S  D

KH 3/15/2019

JS 3/19/2019

RAPTOR® ROTATING DRUM SCREEN

 

 
250

MODEL 30RDS-0.250-106 PROPOSAL

 

DATE

A

A

MAX. W.L.

3/4" N.P.T. WATER SUPPLY
FOR SPRAY WASH

BY OTHERS

1'-3"

2'-6"

35°

6'
-1

1 
3/

4"

9'
-0

 3
/4

"
2'

-6
 1

/4
"

1'-8 1/4" 9'-10"

12'-10 1/4"

3'-11" 9'-3 3/4"

19'-4 1/4"

SAFETY WARNING:
THERE ARE INHERENT DANGERS WHILE INSTALLING OR OPERATING
ELECTRICALLY POWERED MECHANICAL EQUIPMENT.  CONSULT AND
WORK WITH YOUR PROJECT SAFETY COORDINATOR TO DETERMINE
ALL NECESSARY CAUTION IS EXERCISED AND GUARDING IS BEING
PROVIDED TO PREVENT ACCIDENTS.
 

NOTES:
 
1) WATER SUPPLY LINES AND ELECTRICAL CONNECTIONS TO
    BE FLEXIBLE OR QUICK DISCONNECT TYPE TO ALLOW UNIT
    TO PIVOT OUT OF CHANNEL.
 
2) KEEP AREA UNDER SCREENINGS TRANSPORT SCREW FREE
     FROM FIXED OBSTRUCTIONS SUCH AS ELECTRICAL CONDUIT,
     PIPING, ETC. TO PERMIT ROTATION OF THE SCREEN OF THE 
     CHANNEL FOR SERVICE.

16'-10 1/4"

6 
1/

4"

DUAL FLOAT
SWITCHES

BY LAKESIDE

1'
-9

"

4'
-9

"

SPRAY WASH MANIFOLD
AND JUNCTION BOX

BY LAKESIDE

RAPTOR® ROTATING
DRUM SCREEN

MODEL 30RDS-106
BY LAKESIDE

R12'-8 1/2"
SWING RADIUS

R6'-10 1/4"
SWING RADIUS

BAGGER
ATTACHMENT
OPTIONAL

3/4" FILTER
BY LAKESIDE

UPPER SUPPORT
BY LAKESIDE

LOWER SUPPORT
BY LAKESIDE REDUCER AND MOTOR

BY LAKESIDE

DEWATERING
CHAMBER



PLAN
ISOMETRIC

SECTIONAL ELEVATION
(STEEL INLET BAFFLE NOT SHOWN FOR CLARITY)

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

SIZE DWG NO REV

SCALE

DRAWN

CHECKED

PROJECT

COPYRIGHT  C  2018 LAKESIDE EQUIPMENT CORPORATION

DATE

TITLE

S.O. #

FILE NO.
D70850-S GD

SNYDER 12/17/2004

  

 SPIRAGRIT w/ PUMP

 

 
250

DATE

CONTROL INTERCONNECTION DIAGRAM
ALL CONDUIT AND WIRE CONNECTIONS
BETWEEN CONTROL PANEL AND GRIT

COMPONENTS BY OTHERS

CONTROL
PANEL

      FLOW
   ROTATION

   
 IN

LE
T 

FL
O

W

DISCHARGE
FLOW

MODEL INFLUENT 
M.G.D. DIA. A DIM. B DIM. C DIM. D DIM. E DIA. F G1 G2 DIA. H ANG. J L1 L2 PADDLE 

DRIVE H.P. M DIA. N "P" GPM EQUIPMENT 
WEIGHT (LBS)

SG-6-1.0 1.0 6'-0" 2'-0" 1'-0" 3'-8" 5'-0" 3'-0" 1'-0" 1'-0" 1'-0" 45° 1'-5" 1'-8" 3/4 3'-6" 15 TO 20 3,900

SG-7-2.5 2.5 7'-0" 2'-6" 1'-3" 3'-8" 5'-0" 3'-0" 1'-3" 1'-0" 1'-0" 45° 1'-11" 2'-2" 3/4 3'-6" 15 TO 20 3,900

SG-8-4.0 4.0 8'-0" 3'-0" 1'-6" 4'-0" 5'-0" 3'-0" 1'-4" 1'-0" 1'-0" 45° 2'-2" 2'-4" 3/4 3'-6" 15 TO 20 3,900

SG-9-5.5 5.5 9'-0" 3'-6" 1'-9" 4'-4" 5'-0" 3'-0" 1'-5" 1'-0" 1'-0" 45° 2'-4" 2'-4" 3/4 3'-6" 15 TO 20 3,900

SG-10-7.0 7.0 10'-0" 4'-0" 2'-0" 4'-9" 5'-6" 5'-0" 1'-6" 1'-0" 1'-6" 45° 2'-6" 2'-6" 1 5'-6" 50 4,200

SG-11-9.5 9.5 11'-0" 4'-6" 2'-3" 5'-0" 6'-0" 5'-0" 1'-9" 1'-5" 1'-6" 45° 2'-10" 2'-10" 1 5'-6" 50 4,200

SG-12-12.0 12.0 12'-0" 5'-0" 2'-6" 5'-0" 6'-8" 5'-0" 1'-11" 1'-9" 1'-6" 60° 3'-1" 3'-1" 1 5'-6" 50 4,250

SG-14-16.0 16.0 14'-0" 6'-0" 3'-0" 5'-3" 6'-9" 5'-0" 2'-1" 1'-11" 1'-6" 60° 3'-4" 3'-4" 2 5'-6" 50 4,300

SG-16-20.0 20.0 16'-0" 7'-0" 3'-6" 5'-6" 6'-10" 5'-0" 2'-2" 2'-0" 1'-6" 60° 3'-6" 3'-6" 2 5'-6" 50 4,300

SG-18-30.0 30.0 18'-0" 8'-0" 4'-0" 6'-6" 7'-0" 5'-0" 2'-8" 2'-3" 1'-6" 60° 4'-3" 4'-3" 2 5'-6" 50 4,400

SG-20-50.0 50.0 20'-0" 9'-0" 4'-6" 7'-0" 8'-0" 5'-0" 3'-9" 3'-5" 1'-6" 60° 5'-10" 5'-10" 2 5'-6" 50 4,400

SG-24-70.0 70.0 24'-0" 11'-0" 5'-6" 7'-0" 8'-0" 6'-0" 3'-9" 3'-9" 1'-6" 60° 5'-11" 5'-11" 2 6'-6" 70 4,600

NOTES:
1) DIMENSIONS "G" AND "L" CHANGE ACCORDING TO TYPE OF SYSTEM:
     DIMS. G1 AND L1 ARE USED FOR FREE FLOWING FLUME SYSTEM.
     DIMS. G2 AND L2 ARE USED FOR PARSHAL FLUME SYSTEM.
     REFER TO DRAWING D66918S FOR DIMENSIONS OF THE PARSHAL FLUME.
2) RECOMMENDED INLET STRAIGHT CHANNEL LENGTH IS 7 TIMES CHANNEL
     WIDTH ("C" DIMENSION) OR 15 FT, WHICHEVER IS GREATER.
3) ALL CONCRETE, GROUT, HANDRAIL AND GRATING BY OTHERS.
4) ALL DIMENSIONS ARE PRELIMINARY AND SHOULD NOT BE USED FOR
    CONSTRUCTION.
5) STEEL BAFFLE IS NOT REQUIRED FOR UNITS 30 MGD AND LARGER.
6) GRIT CLASSIFIER DRAIN SHOULD BE PIPED UPSTREAM OF THE
     GRIT CHAMBER OR TO FLOOR DRAIN.
7) WATER FLUIDIZING LINE IS TO ENTER GRIT TANK SIDE WALL NEAR 
     BOTTOM OF LOWER HOPPER FOR UNITS 30 MGD AND LARGER.

FLOW

FLOW

GRIT PUMP
DRIVE MOTOR

GRIT CLASSIFIER
DRIVE MOTOR

WATER FLUIDIZING
SOLENOID

PADDLE ASSEMBLY
DRIVE MOTOR

BLOWER DRIVE
MOTOR

1'
-0

"

"C"

SE
E 

N
O

TE
 2

"C
"

1'
-0

" M
IN

.

3'
-0

"

DIM. "A"

GRATING
BY OTHERS

"B"

STOP GATES
BY OTHERS

STEEL INLET
BAFFLE

"G
"

"L
" 

M
AX

FL
O

W
 L

EV
EL

"D
"

"E
"

4"
 M

IN
.

"H"

"J"

TWO PIECE STEEL
FLOOR PLATE

INLET RAMP

EFFLUENT
CHANNEL
INVERT

1'-1" DIA.

AIR BELL

WATER FLUIDIZING LINE
"P" GPM @ 50 PSI

SEE NOTE 7

GRIT PUMP

GRIT DISCHARGE
LINE

"F"

"N"

"M" DRIVE ASSEMBLY

4 ROTATING
PADDLES

CHKD.DR.DATEREVISION

G REVISED
4/4/18 MM JS

CONCRETE INLET
RAMP

MAX LENGTH
10 x PIPE DIA.

WK
Rectangle





 
 
 

 
 
 

GHD 
1545 Iyannough Road Hyannis MA USA 
T 774 470 1630  F 774 470 1631  W www.ghd.com 

November 19, 2019 

To: Town of Mashpee, MA Ref. No.: 11188223 

From: Howard Butler, PE (PA) 

Amanda Craver, EIT  
Tel: 717-541-0622 

CC: Mashpee Sewer Commission   

Subject: 
Basis of Design Memo M-5A Secondary Treatment Technology Selection 
Mashpee Water Resource Recovery Facility – Stage 1 Preliminary Design 

1. Purpose of Memo 

The purpose of this memorandum is to present the reasoning for the secondary treatment technology 
selection and to narrow down the manufactures’ proposals for design. This memo specifically addresses the 
selection criteria used to short list secondary treatment processes and manufacturers. 

2. Codes and Standards 

The following design guidelines and standards have been adopted for this project: 

• ‘TR-16 Guides for the Design of Wastewater Treatment Works’, prepared by the New England 
Interstate Water Pollution Control Commission, 2011 Edition revised in 2016 

• ‘Sequencing Batch Reactor Design and Operational Considerations’, prepared by the New England 
Interstate Water Pollution Control Commission, dated September 2005 (NEIWPCC SBR Guidelines) 

• NFPA 820: Standard for Fire Protection in Wastewater Treatment and Collection Facilities, 2020 
Edition. 

3. Background 

The Town of Mashpee is investigating building a new water resource recovery facility (WRRF). The WRRF 
will be built on a greenfield site directly east of the Mashpee Transfer Station (380 Ashers Path East, 
Mashpee, MA 02649). 

The design average daily flow for the WRRF is 120,000 gpd and the design maximum monthly flow is 
312,000 gpd; however, future expansions to the plant are expected (refer to Flows and Loads Basis of 
Design memo [M-1]). The Stage 2 design average daily flow is 240,000 gpd, and the Stage 2 design 
maximum monthly flow is 620,000 gpd. Therefore the design needs to maximize the scalability of the 
secondary treatment process and to design the overall plant with future expansions in mind.  

http://www.ghd.com/


 
 

TM M-5A 

G:\111\11188223 - Mashpee Site 4 Design\WP\Basis of Design Memos - Working Copy\M-5 Secondary Treatment\Memo M-5A Secondary Treatment Technology Selection.docx 2 

The WRRF is expected to have effluent requirements of 3 mg/L of nitrogen, 30 mg/L TSS, 30 mg/L BOD, 15 
mg/L oil and grease, and a coliform count below 200 cfu per 100 mL (as identified in TM M-2). While there 
are no expected limits for phosphorous, turbidity, or contaminants of emerging concern, information was 
requested from the manufacturers regarding  performance for these parameters as there may be limits 
imposed in the future. 

In addition to the secondary treatment system, the design of the WRRF includes a primary treatment system 
including screening and grit removal, a UV disinfection system, odor control and sludge handling.  The 
limited site footprint precluded conventional activated sludge processes and the associated additional 
footprint required for separate tanks for each process stage. 

4. Treatment Technology Alternatives 

Two secondary treatment alternatives were identified in the Town’s approved Watershed Nitrogen 
Management Plan (WNMP) for in-depth evaluation: Membrane Bio-Reactors (MBRs) and Sequencing Batch 
Reactors (SBRs). The treatment technologies are evaluated in this document based upon footprint, capital 
cost, energy requirements, treatability, and future growth potential. Table 1 below shows the advantages and 
disadvantages of both treatment technologies, irrespective of the other. 

Table 1 Treatment Technologies Comparison 
 Membrane Batch Reactor (MBR) Sequencing Batch Reactor (SBR) 
Advantages • High quality effluent produced to 

achieve low nutrient limits 
• Small footprint requirement 
• Eliminates need for secondary clarifiers 

and tertiary filters 
• Independent HRT and SRT – Sludge 

Retention Time (SRT) and Hydraulic 
Retention Time (HRT) are completely 
independent since sludge solids are 
completely retained in the bioreactor 

• Can operate at a higher mixed liquor 
suspended solids (MLSS) 
concentration, reducing tank size. 

• Potential capital cost savings by 
eliminating clarifiers and other 
equipment 

• Operating flexibility and control 
• Biological treatment, and secondary 

clarification can be achieved in a single 
reactor vessel 

Disadvantages • Potentially higher capital and operating 
costs 

• Higher pretreatment requirements (i.e. 
fine screenings) 

• Higher level of sophistication and 
maintenance (compared to 
conventional systems) 

• Peak flow limitations; may require 
equalization basins prior to the 
secondary process 

• Higher level of sophistication and 
maintenance (compared to 
conventional systems)  

• Limited redundant tankage. 
• Potential effluent quality limitations 

without tertiary treatment. 
Denitrification filter required following 
SBR tankage to consistently meet 
effluent TN limit of 3 mg/L. 

Disadvantages 
(continued) 

 • Surge in the effluent flow when the 
system decants; potential requirement 



 
 

TM M-5A 

G:\111\11188223 - Mashpee Site 4 Design\WP\Basis of Design Memos - Working Copy\M-5 Secondary Treatment\Memo M-5A Secondary Treatment Technology Selection.docx 3 

 Membrane Batch Reactor (MBR) Sequencing Batch Reactor (SBR) 
for equalization after the SBR, 
depending on the downstream 
processes 

• NEIWPCC design guidelines 
recommend influent equalization 
basins for systems designed for 
nitrification /denitrification 

The two secondary treatment technologies will be evaluated based on the above criteria and presented to 
the Town. Additionally, the cost comparison will be in a forthcoming document that will be presented to the 
Town for secondary treatment selection. 

5. MBR Manufacturers’ Proposal Review 

MBR manufacturers were requested to submit proposals that adequately matched the requirements outlined 
in the RFP (RFP- MBR Rev 2). The submittal MBR proposals included: 

1. Dynatec MBR 

2. Kubota MBR 

3. Kubota Membrane Thickener (MBT) Option 

4. Suez ZeeWeed MBR 

The proposals were reviewed based upon the requested criteria, and the following matrix outlines the 
findings. 

Table 2 Manufacturers’ Proposal Review Matrix 
Criteria Dynatec MBR Kubota MBR Kubota MBT Opt Suez ZeeWeed 
# of Tanks/Trains In vessel 2 trains / 1 tank 

per train 
2 MBR tanks; 1 MBT 

tank 
2 trains 

Maximum Month Flow  180,000 gpd 180,000 gpd 180,000 gpd 318,000 gpd1 
Maximum Influent Month 
TSS Concentration 

Not identified 170 mg/L 170 mg/L 135 mg/L 

Maximum Influent Month 
BOD Concentration 

169 mg/L 142 mg/L 142 mg/L 113 mg/L 

No. of Blowers # 2 Units 2 PA / 3 MBR 2 PA / 3 MBR / 2 
MBT 

2 PA / 3 MBR 

Blower horsepower 10 HP each HP not provided HP not provided PA – 10 hp  
MBR -15hp 

Blower Airflow Not Provided 50 scfm / 380 
scfm 

70 scfm / 380 scfm / 
106 scfm 

PA - 150 SCFM 
MBR - 205 SCFM   

Note: 
1. Suez ZeeWeed proposal updated to reflect updated Maximum Month Flow 

file://ghdnet/ghd/us/hyannis/projects/111/TECH/Vendor%20Information/MBR/RFP%20-%20MBR%20-%20REV%202/RFP-%20MBR%20Rev%202.pdf


 
 

TM M-5A 

G:\111\11188223 - Mashpee Site 4 Design\WP\Basis of Design Memos - Working Copy\M-5 Secondary Treatment\Memo M-5A Secondary Treatment Technology Selection.docx 4 

The membrane bioreactor (MBR) process consists of a suspended growth biological reactor integrated with 
a membrane filtration system, using a hollow fiber ultrafiltration membrane. The membrane filtration system 
essentially replaces the solids separation function of secondary clarifiers and tertiary sand filters used in a 
conventional activated sludge process.  

After the proposals were evaluated, the Dynatec and the Kubota MBT Option proposals were eliminated. 
The Dynatec MBR uses external tubular membranes that are skid mounted, located outside of the process 
tank. The external membranes would be housed inside a building. The Dynatec MBR design is not ideal for 
the Mashpee MBR design. Given how dissimilar it was from the other processes it was not a fair comparison 
with the other processes, and would have required a vastly different layout, precluding selection of alternates 
at the bid phase. 

The Kubota MBT Option proposal includes, in Stage1, one of the two pre-aeration (PA) tanks and one of the 
three MBR tanks will be utilized as a Sludge Holding Tank (SHT) and Membrane Thickener (MBT) tank, 
respectively. To better handle higher flows, in Stage 2 the SHT will be used as a second PA tank, and MBT 
tank will turn into the third MBR tank with extra membrane cassettes employed. Due to the higher initial cost, 
and the complexity of the Stage 2 buildout modifications, the Kubota MBT Proposal was eliminated from 
consideration. 

The Kubota MBR requires two trains with one tank per train. The Kubota Stage 2 expansion does not require 
any increases to the MBR footprint. The water surface elevations will increase in the anoxic tank and the 
MBR tanks to achieve the capacity to handle Stage 2 flows. The Kubota Stage 2 approach is a stackable 
approach requiring slightly taller tank wall heights (approximately 3-4’ taller than the Suez design), 

The Mashpee MBR preliminary basis of design will be based upon the Suez ZeeWeed MBR. The Suez 
ZeeWeed MBR requires 2-mm fine screening as a pre-treatment to the MBR, and recommends grit removal. 
The Suez layout was chosen for the preliminary design based on the ability to easily twin the layout for future 
stages, its more conservative future sizing requirements, and the very close cost estimates provided by the 
respective vendors. The Suez MBR processes consists of a suspended growth biological reactor integrated 
with a membrane filtration system with hollow fiber ultrafiltration membrane. The membrane filtration system 
essentially replaces the solids separation function of secondary clarifiers and tertiary sand filters used in a 
conventional activated sludge process. The membranes are immersed in mixed liquor. Using gravity or a 
permeate pump, a vacuum is applied to a header pipe connected to the membranes. The vacuum draws the 
treated water through the hollow fiber membranes. Permeate is then directed to downstream disinfection and 
discharge facilities. Air, in the form of large bubbles, is introduced below the bottom of the membrane 
modules, producing turbulence that scours the outer surface of the hollow fibers to keep them clean.  

The Suez Stage 2 expansion requires an additional train be added in parallel to the two trains proposed for 
Phase 1. Each train includes a pre-anoxic tank, aerobic tank, post anoxic tank, ultrafiltration tank, supporting 
blowers, mixers, and a process equipment skid.  